XT200GK—6 Raptor Category

1 of 20



2 of 20



NO. Part NO. Description Description in English BEQty f%?ﬂiemarkl
1 KB101010000-2D B FRAME COMP. 1
2 |KA00172001A HEFT CONNECTING ROD 2
3 |KA00172001A-1 AP WASHER, CONNEECTING ROD 4
4 |KA0O0172001A-2 AT BUSH, CONNECTING ROD 8
5 KA101330030-3 T3 F-W HANDLE BAR, BRAKE 1
6  |KA003380000 R o T COVER LEVER 1
7 |KB2S1170000 R HANDLE BAR, BRAKE 1
8 [KA003400000 fFR S Ty & COVER REVERSE LEVER 1
9  |KB106220000-1 HTRESS CABLE COMP..THROTTLE 1
10  |KB106210000-1 FRI2k CABLE COMP. PARKING BRAKE 1
11 |KA106230000-1 =S CABLE ~COMP-REMERSE 1
12 |KA106220100-1 B BRACKET 2
13 [GB/T882-86 Bl PIN 2
14 |GB/T91-86 JFO% 1.6X16 PIN 1.6X 16 2
15 |KA003080000-1 JHIHR COVER. SWITCH 1
16 [KA004190000 R AR CIGAR LIGHTER 1
17 |KC004010000 LSS HORN BUTTON 1
18  |KA004030000 L TR TOPLIGHT. SWITCH 1
19  |KA004020000 AT ENGINE STOP BUTTON 1
20 [KA004010000 sk A KEY SET-IGNITION. SWITCH COMP. 1
21 |KA004100000 KAT A HEAD LAMP ASSY. 2
22 |KA003330000 JED B AR R A FOOT PLATE. RUBBER 4
23 |KA003330100 JEN RS SR AR M T BOLT, FOOT PLATE. RUBBER 8
24 |KA003330200 AR R WASHER, FOOT PLATE. RUBBER 8
25  |KA003330300 J SRS Sl A W B NUT, FOOT PLATE. RUBBER 8
26 |GB5787-86 INFOVE I M8 X 16 BOLT, FLANGE M8X 16 8
27  |GB5787-86 IN AT L MERENG X 16 BOLT, FLANGE M6X 16 2
28  |GB6187-86 N FAVE S B REME NUT FLANGE M6 3
29  |KA204180000 CIUN HORN 4

3 of 20



30 |GB6187-86 7N Y225 HBEBENG NUT FLANGE M6 3
31  |GB5787-86 INFOVE 2 M8 X 40 BOLT, FLANGE M8X40 2
32 |KB001650087 KITHE DX D 15X 24 SPACER, ®8X ® 15X 24 2
33 [KA0A4150000 iR SPEEDOMETER 1
34 |KB004180000 KR WATER TEMPERATURE METER 1
35 |GB6187-86 NV HBUERE NS LOCK NUT FLANGE M8 2

4 of 20



5 of 20



53391-BCA0-0000—-0C

M ZE IR RS M8 X 221

BOLT M8 X221

53393-BCA0-0000—-0C

T8 M8 X 145

BOLT M8X145

NO. Part NO. Description Description in English BEQLy fi 5k Remark
1 GB5787-86 INFHTE EWEAEME X 12 BOLT, FLANGE M6X 12 6
2 KB003020000 A [ g 2R COVER STEERING COMP. 1
3 |KB003310000 77 [ 4k STEERING  COMP. 1
4 KA10171001A 120 [ Al STEERING  SHAFT 1
5 KA101021000 J7 ke et & BUSH. STEERING SHAFT 2
6  |GB/T95-85 SEED 20 WASHER ¢20 1
7 |GB/T894-86 S 2 P CIRCLIP 220 1
8  |GB5787-86 INAECE IR ARME X 25 BOLT, FLANGE M8 X 25 6
9 KA006010400-2 B[] 1T il SEEERING  KNUCKLE 1
10 [KA10601011A AR ) 46 STEERING GEAR 1
11 |KA006010300 By 2 2 DUST COVER:. R. BALL JOINT 1
12 |KA106010300 Bk i1 DUST COVER. L BALL JOINT 1
13 |KAOO153001A AR [ 23 ] e AR STEERING"GEAR  BRACKET 2
14  [GB6187-86 VAV Rl = L AL NUT FLANGE M8 8
15 |KA10601111A EATERCK ROD_ END 2
16 |KA10601051A-1 o AR TIE ROD 2
17 |[KA006010240 JIa s STEERING BALL. JOINT 2
18  |KA10601121A PFRA B 1A SLEEVE 2
19 |KA003320000 T IS PUSH-ROD, MASTER 1
20 |KA003320000-1 I ZE R E RUBBER, PAD 1
21  |GB5787-86 INFHTE B AEME X 16 BOLT, FLANGE M5X 16 4
22 |GB6187-86 NS H R BIMS NUZ FLANGE M5 4
23 |KA00115001A A R AL PEDAL.  COMP. ,  THROTTLE 1
24 |KAOO116001A A R LA PEDAL=<COMP. , BRAKE 1
25 |KA001820030 R A SPRING, THROTTLE PEDAL 1
26 |KA001810030 R 2 AT 455 SPRING, BRAKE PEDAL 1
27  |KA101024000 P AR I P COLLAR, PEDAL 4
28 1
29 1
30 2
31 1
32 2
33 2
34 1
35 1

GB5787-86 INFHTE IR M8 X 35 BOLT, FLANGE M8 X 35
KA101350000 ES A A BRACKET, CYLINDER ASSY,
GB5787-86 INAHTE IR M8 X 40 BOLT, FLANGE M8 X 40
GB6170-86 VAL AbAlL NUTM8

KAO0603001A A7 AR KNUCKLE SUPPORT, RH
KA00602001A YR Ll KNUCKLE SUPPORT, LH

6 of 20



36  [KB00631001B HI = 7 ABSORBER ASSY. FR. 2
37  |GB5787-86 INFHVE S IBRY M10X 40X 1. 25|BOLT FLANGE M10X40X 1. 25 4
38 |GB6187-86 INHHVE S HAERE (M10 X 1. 2{L0CK NUT FLANGE M10X 1. 25 16
39  [KA10117001A-1 R LA SUSPENSTON ARM COMP, UPPER 2
40  |GB6187-86 INFRVE S HBERE M8 LOCK NUT FLANGE M8 2
41 |KA101023000 IR R A E BUSH, ARM ASSY., UPPER 4
42 |KA101010300 I L S N SPACER, CENTER 2
43 |GB5787-86 R AR A M8 X 105 |BOLT M8X 105 2
44 |GB/T91-86 FF 451, 6 X 30 PIN 1.6X 30 4
45  |GB6178-86 5 T AEE REM12 X 1. 25 NUT M12X1.25 4
46 |GB/T93-87 B2 SPRING WASHER 12 4
47 |KA001590030 BN SPACER, BALL HEAD 4
48 |KA003340000 A 1) il B 2 B RUBBER DUST COVER 4
49 |KA105310100-2 ] ZE Al DISC, FR<BRAKE 2
50  |GB5783-2000 INH S IEARME X 12 BOLT M6X 12 12
51  |[KA005440000 W 47 X25-7 DUST SEAL 47X 25=7 2
52 |KA005520000 ik 6204 BEARING 6204 2
53 [GB5787-86 IR L SRR M10 BOLT, TIRE M10 8
54  [KA005040030 HIFC 8¢ HUB, FR. WHEEL 2
55  196100-62030 Ik 6203 BEARING 6203 2
56 [91202-BCA0-0000 W 42X27-7.3 DUST SEAL 42X27-7.3 2
57 |44710-BCA0-0000 HANG217 XT77 -107 TIRE, FR. 217 X7” -10” 2
58  |KA005010000 I AR RIM; FR: 2
59  |KA005030100 S INTAKE, TIRE 2
60  |KA005030200 AW CAP, BIRE INTAKE 2
61 |KB001650087 HI R SPACER, FR. HUB 2
62  |GB6178-86 INFHFFAEEREM14 X 1. 5 NUT M14X 1.5 2
63 [GB/T91-86 JT 1412. 5X 30 PIN 2.5X30 2
64  |KA003350000 RitiiEs CAP, FR. WHEEL 2
65 |KA10118001A TR SUSPENSTON ARM COMP, LOWER 2
66  |GB5787-86 TR AR A M10X 80 |BOLT M10 X80 4
67  |KA101022000 I IENZ BUSH, SUSPENSTON ARM LOWER 8
68  |KA001670030 TEFEE A DUST CAP, SUSPENSION LOWER 8
69  |KA003410000 OFIPE D 20X P2. 5 RUBBER RING ®20X 2.5 8

7 of 20



13/\ y ’ —
17\‘ -~=_ ~——13 ‘ / 13
3 T e i ~
s » ~ » E S
F10 ° e
1 13
/\ L » 9 5 °
G%\\G / v 1 -~ \12/9 7' T
A y 12/9 29
2 | \
. :/3 31/
14——O 10
10/‘ ‘\ / ‘\
12
12
NO. Part NO. Deseription Description in English B EQty £y FERemark
1 KA101020000 A BS AEZE RIGHE=BRUSH ,GUARD :BAR-, MATN 1
2 KA101020100 FoRESAT 28 LEET BRUSH ,GUARD BAR , MAIN 1
3 KA101080000 HId A LEFT BRUSH GUARD BAR , MAIN 1
4 KA101110000 R AT BRUSH GUARD BAR ,RR 2
5 KA101070000 LB AT BEAT BRUSH GUARD BAR , CENTER 1
6 KA204250200 Rk RIGHT REARVIEW MIRROR 1
7 KA204250100 I Ja s LEFT REARVIEW MIRROR 1
8 KA003060000 B A4 £ (032) BUSH, BRUSH GUARD BAR (32) 2
9 KA003070000 By A4 £ (0 25) BUSH, BRUSH GUARD BAR (525) 6
10 |GB5787-86 INFAVE LIRS M8 X550 BOLT FLANGE M8X50 6
11 |50199-BCAO-0000-0C R—# R-WASHER 20
12 |GB6187-86 SNV ABERE (MS) LOCK NUT FLANGE (M8) 6
13 |GB5787-86 INFAVE LIRS M8 X 55 BOLT FLANGE M8X55 8
14 |GB6187-86 SNV ABUERE (M10) LOCK NUT FLANGE (M10) 2

8 of 20



9 of 20



NO. Part NO. Description Description in English FEQty -1 Remark
1 KBOO119001A Ja R A SWING ARM COMP., RR 1
2 KB001810030 A ] o JRE FIXING BASE, RADIATOR 1
3 KB004040000 A A A RECTIFTER COMP, REGULATE 1
4 |GB5787-86 INFHTE B RE M6 X 30 BOLT FLANGE M6 X 30 2
5 GB5787-86 SEINLET M1OX 1. 25X220  |SHAFT, HANGER M10 X 1. 25X 220 1
6 GB6187-86 INFAVE S A BERE M10 X 1. 25[LOCK NUT FLANGE MI10X1.25 1
7 KB004210000 H K FE WATER TANK, SUBSIDTARY 1
8 KB001650080 % SN A ENGINE ASSY COLLAR, TNNER 1
9 |GB/T818-85 AL IRET M5 X 20 BOLT M5 X 20 1
10 [KB251400000 o AE TR LA TRAILER HATCH 1
11 [GB41-86 B REM20 X 2 ADJUSTIVENUT M20 X 2 8
12 |KB007210000 A BT ADJUSTIVE SCREW 2
13 [KB007220000 B CONNECTIVE _~SEAT 2
14 |KB004300000 XU FAN 1
15 |GB/T818-85 1A L IRET MAX 16 BOLT ELANGE M4 X 16 4
16 |KB2S1300000 o AEFEE TRATLER HATCH HOOK 1
17 [GB5787-86 INHAVE EIBRE M12 X 60 X 1. 25|BOLT FLANGE MI2X 60X 1. 25 2
18  [KB004250000 UK RUBBER TUBE; WATER EX 1
19 [KB004260000 (K RUBBER TUBE, BACKWATER 1
20 [KB004460000 Bl KA /K WATER TUBE OF WATER TANK, SUBS] 1
21  |KB004340000 429 CIRCLIP 29 2
22 |KB004240000 4 24 CIRCLIP»24 2
23 |KB004230000 413 CIRCLIP 13 2
24 |KBOA4120000-1 T L MATN.JWIRE/HARNESS 1
25  |KBOA4130000-1 IR SUB-WIRING HARNESS 1 1
26 |KA003370000 AR AR P RUBBER RING 4
27  |KB004090000 e A COIL COMP. IGNITION 1
28  |KB004200000 HhZE RADIATOR 1
29  |KB001650085 LR COLLAR, INNER 4
30 |KB004080000 C.D. I. ks C.D. I.UNIT 1
31 [KB004050000 LBk HL 2% STARTING RELAY 1
32 |KA204190000 JE 7 A REAR REFLECTOR 2
33 |GB6187-86 INARVE S HBUERE M6 LOCK NUT FLANGE M6 8
34 [KF951070000 A [ 5 JE ST AT FIXED LINK, RADITOR 1
35  [GB5787-86 INFHTE IR M8 X 20 BOLT FLANGE M8X 20 4

10 of 20



36 |GB6187-86 NS ABUERE M8X 1. 25 |LOCK NUT FLANGE M8X1.25 4
37 |KB002010000 % ML ENGINE ASSY 1
38  |[KB002020000 RIE CARBURETOR ASSY 1
39  [KB005610000 IR 23 5Lk REVERSE ASSY. 1
40  |KBOA2040000-1 HS P e MUFFLER COMP. , EX 1
41 |KB0A2042000-1 HESH 75 2 i 3l MUFFLER COMP. TORESTDE 1
42 |KBOA2043000 HEAR I 5 2 2 2 GASKET, EX. PTPE2 1
43 |GB6187-86 FNAVEE ABUERE MI0X 1. 25{L0CK NUT FLANGE M10X 1. 25 5
44 |GB5787-86 INHAVE S 0ERE M10 X 1. 25 X 50[BOLT FLANGE M10X 1. 25X 50 2
45  |GB6187-86 EIRMELRE M8 X 35 NUT, MUFFLER JOINT M8X 35 2
46 |KB0O01650038 R BRI R FIXED. BOARD, ENGINE 1
47 |KB0O01650039 (BB 2 [ e i L FIXED BOARD, REVERSE 1
48  |KB001650040 S E RUBBER BUSH, SWING ARM 2
49  |GB6187-86 FAEE ABUERE M10X 1. 25{L0CK NUT-FLANGE M10X 1. 25 4
50  |GB5787-86 INHAVE L HBRS M10 X 1025 X50|{BOLT ELANGE M10X 1. 25X 50 2
51 |GB5787-86 PNV IERE M12 X 1. 25 X 60|BOLT ELANGE M10X 1. 25X 60 2
52 |KB001650090 INFAE D 16X ©10.5X 10 BUSH ®16X ®10.5X 10 1
53 [KB001650030 BIRY 7 22 e BRACKET, REVERSE 1
54  [KB101840030 AN £ 2 AR MOUNTING BOARD, GEAR SHIFTING A 1
55  |GB5787-86 INFVE L2 M8X 1. 25 X40 |BOLT-FLANGE M10X 1. 25X 40 2
56  |GB5787-86 INHAVEEIERS M10 X 1. 25X 12{BOLT FLANGE M10X 1. 25X 60 2
57  |GB5787-86 INFAVEZHERE M10 X 1. 25 X 11{BOLT FLANGE M10X 1.25X 115 1
58  |KB001850030 B e I RETURN SPRING,. GEAR SHIETING 1
59  |KB101830030 PR ARM, GEAR SHIFTING 1
60  |KB002040100 HER s T 1 GASKET{EX/PIPE 1 1
61 |GB6187-86 NIV S HBERE M12 X 1. 25[LOCK NUT FLANGE M10X 1. 25 1
62  |KB005613100 EEE SPACER, REVERSE 1
63  |KB0O01650096 Bpl 4 D 12.5X ©10.5X30. 5/BUSH ®12.5X ®10.5X30.5 1
64  |KB001650097 ) WASHER 1
65 |GB5787-86 INHAVE S IERE M10 X 1. 25 X 60|BOLT FLANGE M10X 1. 25X 50 1
66 |KB001650039 (B RY 2 [ e B 2 FIXED BOARD, REVERSE 1
67 |KB0O01650098 INFAED 16X D 10.5X 10 BUSH ®16X ®10.5X 10 1
68  |KB0O01650099 IV %= NYLON BUSH 1
69 |GB5787-86 INFAVEE0ERE M10 X 1. 25 X 15(BOLT FLANGE M10X 1. 25X 150 1

11 of 20



12 of 20



JP5 e SR EEA S o /E
Ref. No Function Code Chinese Description Part Name Reqgd. No.
1 KB005610100 VIRRARAR (LD CASE, GEAR BOX (SINGLE SHAFT) 1
2 KB005610200 ikt o (LD COVER, GEAR BOX (SINGLE SHAFT) 1
3 KB005610300 AR SEAL 1
4 KB005610400 D) GEAR, OUTPUT (SINGLE SHAFT) 1
5 KB005610500 — R FhEe CRED DRIVE GEAR, PRIMARY (SINGLE SHAFT 1
6 KB005610600 HRRIATRS Rl XD GEAR, MIDDLE (SINGLE SHAFT, DOUBLE 1
7 KB005610700 NGRS CPRAR . XD GEAR, INPUT (SINGLE SHAFT, DOUBEL SHA 2
8 KB005610800 rh Rl LD SHAFT, MIDDLE (SINGLE SHAFT) 1
9 KB005610900 SN CREHD SHAFT, INPUT-(SINGLE SHAFT) 1
10  |KB005611000 L SHAFT T 1
11 |KB005611100 1o SLEEVE, SPLINE 1
12 |KB005611200 Y FORK 1
13 |KB005611300 R4 PIN 1
14  |KB005611400 A SLEEVE, PIN 1
15 |KB005611500 P X SHAFT, FORK 1
16  |KB005611600 WA INTAKER, AIR 1
17  |KB005611700 WARE PIPE, AIR 1
18  |KB005611800 I (1)8. 5 CLIP, PIPE /(1) 8.5 1
19 |GB/T272-93 HhAk6203 BEARING 6203 2
20 |GB/T272-93 ih #6303 (STD) BEARING 6303 3
21  |GBIT272-93 47461909 BEARING 61909 2
22  |GBIT272-93 Rl 7KHK2210 BEARING, NEEDLE HK2210 3
23 |KB005611900 M 22X35%X5 SEAL, OIL 22X35X5 1
24  |KB005612000 i 45X68X8 SEAL, OIL 45X68X8 1
25 KB005612100 i 14X22X5 SEAL, OIL 14X22X5 1
26  |KB005612200 OFF  9.4X2.4 0-RING 9.4X2.4 1
27  |GB/T893.1 L BAPEREPEIGB/T893. 1 68 |HOLE SPACER, ELASTIC GB/T893. 1 1

13 of 20



28 |GB/T895.1 LN 423508 GB/T895. 1 28 |HOLE SPACER, STEEL WIRE GB/T895. 1 1
29  |GB/T894.1 BhFHBAVERYEGB/T894. 1 8  |SHAFT SPACER, ELASTIC GB/T894. 1 1
30 |GB/T894.2 MhH AVERYPEIGB/T894. 2 22 [SHAFT SPACER, ELASTIC GB/T894. 2 3
31 |GB/T894.2 Bh A VERYEGB/T894. 2 25 |SHAFT SPACER, ELASTIC GB/T894. 2 2
32 |GB5788-86 NI THREE (1) M6 X 16 BOLT, FLANGE M6X 16 1
33  |GB5788-86 IS IR S () M6 X 12 BOLT, FLANGE M6X 12 2
34 |GB5788-86 NI TR (/7)) M6 X 32 BOLT, FLANGE M6 X 32 7
35 |GB5788-86 ISR TR AR (1) M6 X 35 BOLT, FLANGE M6X 35 2
36 |GB5788-86 INFIVE TR () M10 X 10-wBOLT,. FLANGE M10X 10 2
37  |GB/T70.1 N R FE S84 TGB/T70. 1 M5X|SCREW, ROUND.HEAD GB/T70.1 M5X25 1
38  |GB/T41 NIERIGB/T41 M5 NUT, HEX GB/T41 . M5 1
39 |GB93-87 bt o H4BE GBI3 6 SPRING WASHER, STANDARD GB93 6 1
40  |KB005612300 102X 17X 1.5 WASHER, COPPER 10.2X17X1.5 2
41  |KB005612400 SEHRITX 30X 1 WASHER, FLAT 17X30X 1 1
42 |KB005612500 P46, 4X 18X 1 WASHER, FLAT 6:4X18X1 1
43 |KB005612600 S48, 5X 12X 0.5 WASHER, FLAT 8.5X12X0.5 1
44  |KB005612700 SP#425. 2X 30X 0. 5 WASHER, FLAT 25.2X%30X0.5 2
45 KB005612800 Hil#5. 3 X 10X1 WASHER, COPPER 5.3X10X 1 1
46 |KB005612900 SER22(5X 27. 8 X 1 WASHER,  ELAT/22. 5X 27. 8 X1 1
47  |KB005613000 TE L8 X 14 PIN, DOWEL 8X 14 2

14 of 20



15 of 20



NO. Part NO. Description Description in English BEQty i Remark
1 KA00119001A Ja TR REAR SWING ARM COMP. 1
2 KA101010100 ZIE RUBBER BUSH, SWING ARM 2
3 KA00632001B JG IR A ABSORBER ASSY. RR. 2
4 KA101020000 TREEEHE BUSH, REAR SWING ARM 4
5 KA101010400 JG N RSINIEE &£ A0 £ |SPACER, CENTER 2
6 KA105310200-2 Ji R R B LA DISC, RR. BRAKE 1
7 KA005060030 Ja i AXLE COMP., RR. 1
8 KA005220030 Ja R REAR SPROCKET 1
9 KA00164001A TR B 58 COVER DISC, RR. BRAKE 1
10 [KA0O0163001A Ja R COVER-REAR SPROCKET 1
11 |KA005430000 yhEE 50X 34-7 DUST SEAL 50.X 34-7 2
12 |KA005070030 Ji 5 b R HOUSING COMP; RR. AXLE BRG 2
13 [KA005530000 ik 6206/R7Z BEARING 6206 R7 2
14 |KA005420000 Y28 X 427 DUST SEAL 42X 28-7.3 2
15 [KA0O01570030 Ji B 7 B BEARING BASE 2
16 |KA005050030 Jai#t HUB, RR.AXLE 2
17 [KA005040000 B HR 22X 11-10 TIRE, RR.22XA1-10 2
18  [KA005030200 AT CAP, TIRE INTAKE 2
19 |KA005030100 L INTAKE, TIRE 2
20  |KA0O01580030 Jo HE e R HOLDER, RR.WHEEL CAP 2
21 [94110-17B01-0C T (g16) FLAT _WASHER (_o16. 5) 2
22 |KA003350000 JEi e il CAP, RR.WHEEL 2
23 |KA0O01600030 & By PRESSURE PLATE, . BATTERY 1
24 |KA004070000 E BATTERY 1
25  |KA003360000 & Hth R CUSHION, BATTERY 1
26 [44901-BCA0-0000-0C ERARES L BEERE (M10) BOLT, TIRE (M10) 8
27  |KA0O05020000 Ja FEMUE10-8 RIM, REAR 2
28 |GB6178-86 INH T REREREM16 X 1. 5 NUT MI16X1.5 2
29  |GB/T91-86 JF443. 2X 32 PIN3. 2 X 32 2
30 |GB5787-86 NSRS ML0 X 40 BOLT FLANGE M10 X 40 4
31 |GB6187-86 NS BB RE M10 LOCK NUT FLANGE M10 12
32  |GB5787-86 NV S MZ RS M8 X 25 BOLT FLANGE M8 X 20 4
33 |GB6187-86 SNV A BUERE M8 LOCK NUT FLANGE M8 14
34 |GB5787-86 N SR FEMS X 16 BOLT FLANGE M8X 16 6

16 of 20



35 |GB5787-86 NS E RS M8 X 35 BOLT FLANGE M8 X 35 4
36 |GB5787-86 NV L E RS M8 X 40 BOLT FLANGE M8 X 40 6
37  [KA005230000 B4 10A DRIVE CHAIN 2
38  |KA003030000 &t COVER, BATTERY 1
39  [KB003010000 e & WIRING BOX 1
40  |GB818-85 AL IRETME X 20 BOLT FLANGE M6 X 20 2

17 of 20



18 of 20



NO. Part NO. Description Description in English BEQty i Remark
1 KB101130000 Jo fE P B A A CARRIER COMP., REAR 1
2 KB101140000 JEfié 58 S B SUPPORTER, CARRIER 2
3 GB5787-86 NV L ME RS M8 X 45 BOLT FLANGE M8X45 2
4 |KA004110000 Ja Bkl TATL LAMP ASSY. 1
5 KA003100000 Ja JFBAT 4 A INSULATING PAD A, TAIL LIGHT 2
6  |KA003110000 Ja JFEAT 42 458 INSULATING PAD B, TAIL LIGHT 2
7 KB002030000 g A CASE COMP. , ATR CLEANER 1
8  |KB002030100 REAR ELEMENT, AIR CLEANER 1
9  |KB002030200 I AR Rl CALIPERI, AIR CLEANER 1
10 [KB002030300 I AR A R CALTPERI, AIR CLEANER 1
11 |KA202060000 bk TANK, COMP:wFUEL 1
12 |KA002060100 V£ 5 CAP, COMP. FUEL TANK 1
13 [KA003220000 S TUBE_COMP. VACUUM 1
14 |KA002070000 11 [ CHECK VALVE 1
15 |KA003370000 AR RUBBER" RING 4
16 [50199-BCA0-0000-0C R—# R—WASHER 4
17 [KA002080000 AT K COCK, FUEL ASSY. 1
18  [KA0O01870050 UE R CIRCLIP, AIR PIPE 2
19 |GB5787-86 NV L ME R M8 X 55 BOLT FLANGE M8 X 55 2
20  |KA002090000 JUREr FTILTER 1
21  |KAO01860050 A R CIRCLIP, FUEL.TUBE 4
22 |KA0O03230000 g TUBE COMP. VACUUM 1
23 |KA0O01850050 PR L TUBE SPRING I 2
24 |KA003210100 T T TUBE COMP. FUEL. 1 1
25  |KA003210200 ML TUBE COMP. FUEL. 11 1
26  |KA0O01830050 R TUBE SPRING 1T 1
27  |KA107010100-2 A JRE R RIGHT SEAT ASSY 1
28  |KA107010200-2 S JAE R LEFT SEAT ASSY 1
29  |KA107080000-1 T R By BELT. SAFETY 1
30  [KA107080100-1 LR s B A BOLT BELT. SAFETY 1
31  [KA20705001A L RATL SET. SEAT 1
32  |GB5787-86 NV S MZ RS M8 X 25 BOLT FLANGE M8X25 4
33 |GB6187-86 SNV A BUERE M8 LOCK NUT FLANGE M8 12
34 |GB6187-86 SNV A BUERE M8 LOCK NUT FLANGE M8 4

19 of 20



35 |GB6187-86 N E SRR (M5) NUT FLANGE M5 2
36 |GB5787-86 NV EME RS M8 X 16 BOLT FLANGE M8X 16 8
37 |GB5787-86 N A E RS M6 X 30 BOLT FLANGE M6 X 30 4
38  |GB/T95-87 T D6 FLAT WASHER o6 4
39  |KB001650086 R COLLAR, INNER 4
40 |KA105310000-2 il B 5 sk FOUR-CALTPER BRAKE ASSY 1
41 |KA105310100-2 F A PUSH ROD, MASTER 1
42 |KA0O03130000 FIEERIEUT BRACKEY, FRONT FENDER 2
43 |KA003140000 Ja P4 R S B REAR FENDER 2
44 |KA0O0135001A B AC AU R S B FRONT FENDER, L 1
45  |KA0O0136001A FIESE=NEl &S FRONT-FENDER, R 1
46 |KAOO137001A Jo Ja Paie i g 48 REAR FENDER;. L 1
47 |KAOO138001A A a2 i 2 REAR FENDER,~ R 1
48  |GB/T882-86 B &5 40 CGrig# £Le2) 6 X 30 PIN 6X30 1
49  |GB/T91-86 JFEAY 1.6%.16 PIN 1:6X 16 1
50 |GB5787-86 NSRS M8 X 35 BOLT FLANGE M8 X35 2
51 |GB5787-86 NV AR M8 X 25 BOLT FLANGE M8 X25 2
52 |GB/T93-87 Rt WASHER , SPRTNG o8 2
53  |GB5787-86 N LR M8 X.96 BOLT FLANGE M8X 96 1
54  |GB5787-86 NV EME RS M8 X 12 BOLT FLANGE M8X 12 1
55  |GB5787-86 NV E AR M6 X 16 BOLT FLANGE M6 X 16 12
56  |GB6187-86 ANAO LA H AUERE_(M6) LOCK_NUT FLANGE (M6) 12
57  |GB5787-86 NI R M8 X 16 BOLT FLANGE/ M8X 16 2
58  |GB5787-86 INFEVRZ A M6 X 35 BOLT FLANGE M6 X 35 2
59  |GB/T93-87 il WASHER ", SPRTNG ‘@6 2
60 |GB6170-86 75 f M REM6 NUTM6 2

20 of 20



	F1 

